

FTXG25JV1BW  
PL-1003-20

No.	Index	Parts No.	Repair Info.	Parts Name	Drawing No.	Specification	Q'ty	Wiring Symbol
B1		5004062		EVAPORATOR ASSY.	2P251097-1		1	
B1-1		1673393		UNION JOINT/ LIQUID LINE	4SB20049-5	1/4B D6.4CUT	1	
B1-2		110827J		UNION JOINT/ GAS LINE	4SB20049-2	3/8B D9.5CuT	1	
B1-4		1723546		FLARE NUT	4SK23012-1	FNSF2 U7/16 D6.4	1	
B1-5		0939052		BLIND CAP/ FLARE NUT	3SA23001-1	1/4B D6.4CUT	1	
B1-6		119848J		FLARE NUT	4SK23012-3	FNS3 3/8B D9.5CL	1	
B1-7		0914161		BLIND CAP/ FLARE NUT	3SA23001-2	3/8B D9.5CUT	1	
B1-8		5004063		SIDE PANEL ASSY. (LEFT)	1P253874-1		1	
B1-9		5004064		PUTTY	4P256524-1		1	
B1-10		5004065		PUTTY	4P256524-2		1	
B2		380120J		FITTING SPRING/ THERMISTOR	R4610281-1		1	
B3		113783J		GROUNDING TIP (W/WASHER)	4PA47980-12	M4X 12	1	
C1		5004066		CROSS FLOW FAN ASSY.	2P248618-1		1	
C1-1		051605J		HEX. SOCKET SCREW	4SB00019-2	M4X 6	1	
C2	A	5004067		AIR FILTER	1P252949-1		2	
E1		5004068		SWITCH BOX (1)	1P254742-1		1	
E2	A	5004069		PRINTED CIRCUIT ASSY. (CONTRO	3F012653-1	EEPROM 2P26156	1	A1P
E2-1	A	153875J		FUSE	3EB82016-1	21533.15MXP 250V	1	F1U
E2-2	B	1840023		THERMISTOR ASSY.	3EB70082-2		1	R2T
E2-3	A	113954J		VARISTOR	3EB71012-1	470NR-14D-204	1	V1
E3		5004071		INDICATION LAMP COVER ASSY.	2P255907-1		1	
E3-1		5004072		INDICATION LAMP COVER	2P254740-1		1	
E3-2	A	5004073		PRINTED CIRCUIT ASSY. (PHOTO/D	3P254832-1		1	A2P
E3-3	A	5004074		SENSOR ASSY. (MP MOTION SENS	3P255914-1		1	A3P
E3-4	B	5004075		THERMISTOR ASSY.	3EB70040-30		1	R1T
E3-5	A	5004076		DISPLAY DEVICE (LAMP COVER)	4P257426-1		1	
E4		5004077		SHIELD PLATE (1)	1P255434-1		1	
E5		5004078		SHIELD PLATE (2)	1P255435-1		1	
E6		5004079		SHIELD PLATE (3)	2P255436-1		1	
E7		1724688		TERMINAL BLOCK	3SB45571-1	TB-ETX-4PA-D1	1	X1M
E8		5004080		EARTH WIRE	4P254628-1		1	
E9		0812847		WIRE CLAMP	3PB38539-1		1	
E10		1748886		PAN HEAD TAPPING SCREW	HA4114-04-25		1	
E11		121650J		GROUNDING TERMINAL	HA4113-04-16	M4X 16	1	
E12	A	5004081		DC FAN MOTOR	3SB40696-1		1	M1F
F1		5004082		BOTTOM FRAME ASSY.	1P255635-1		1	
F1-5		5004083		DRAIN PAN ASSY. (STABILIZER)	3P255559-1		1	
F1-5-1		5004084		DRAIN PAN STABILIZER	1P253157-1		1	
F1-5-2		5004085		VERTICAL VANE/ AIR DISCHARGE	1P252231-1		2	
F1-6		5004086		AIR OUTLET	1P252792-1		1	

F1-7		5004087		COVER (LINK ASSY.)	2P255607-1		1	
F1-7-1		5004088		COVER (LINK)	2P254202-1		1	
F1-7-2		5004089		ROD	3P253670-1		2	
F1-7-3	A	1797446		STEPPING MOTOR	3SB40641-1	MP20Z	2	M1S/M2S
F1-7-4		5004090		WIRE HARNESS ASSY. (S/M)	3P254122-1		1	
F1-8		5004091		DRAIN HOSE ASSY.	3P262343-1		1	
F1-9		066228J	B27B880	DRAIN PLUG	3PB34652-1		1	
F1-10		5004092		FAN GUARD ASSY.	3P255545-1		2	
F1-11		5004093		HORIZONTAL VANE (1) ASSY./ DISC	3P255602-1		1	
F1-11-1		1850587		ROD/ HORIZONTAL VANE	4P163878-3		2	
F1-12		5004094		HORIZONTAL VANE (2) ASSY./ DISC	3P255603-1		1	
F1-12-1		1850587		ROD/ HORIZONTAL VANE	4P163878-3		2	
F1-13		170429J		TAPPING SCREW	4SB00088-12	M4X 12	1	
F2		5004095		FRONT GRILLE ASSY.	1P256970-1		1	
F2-1		5004096		GEAR CLOSING MOTION DEVICE A	1P255799-1		1	
F2-1-1	A	1797554		STEPPING MOTOR	3SB40639-1	MP35HCA	1	M1
F2-1-2	A	1715437		LIMIT SWITCH	3SB45572-1	D2SW-P01L30T(S)	1	S1C
F2-1-3		5004097		WIRE HARNESS ASSY.	3P253903-1		1	
F2-2		5004098		GEAR CLOSING MOTION DEVICE A	1P255816-1		1	
F2-3		5004099		DRIVE SHAFT	4P252579-1		1	
F2-4		5004100		DISPLAY LENS ASSY.	3P255773-1		1	
F2-5		5004101		BODY SWITCH ASSY.	3P255791-1		1	
F2-6		5004102		GUIDE (RIGHT)	3P254680-2		1	
F2-7		5004103		GUIDE (LEFT)	3P254680-1		1	
F2-8		5004104		SHAFT COVER	3P254289-1		1	
F2-9		5004105		SCREW COVER	3P254640-1		2	
F2-10		5004106		SUPPORT PLATE (PANEL)	4P254661-1		1	
F2-11		5004107		COVER SHAFT	4P258887-1		1	
F3		5004108		FRONT PANEL ASSY.	1P255761-1		1	
F4		5001052		FAN BEARING ASSY.	4P181617-3		1	
F4-1		156867J		VIBRATION ABSORBER/ FAN BEAR	4P102621-2		1	
F5		1840256		MOUNTING PLATE/ MOTOR	2P201655-1		1	
F6		1840410		MOUNTING PLATE (3)/ MOTOR	3P140650-2		1	
F7		5004110		SIDE PLATE (RIGHT)	1P254198-1		1	
F8		5004111		SIDE COVER FOR RIGHT-SIDE	2P255894-1		1	
F9		5004113		SIDE COVER FOR LEFT-SIDE	2P255893-1		1	
F10		5003651		SIDE COVER FOR RIGHT-SIDE PIP	3P260676-1		1	
F11		5003652		SIDE COVER FOR LEFT-SIDE PIP	3P260676-2		1	
F12		5004115		PIPING FIXTURE ASSY.	4P260663-1		1	
F13		5004116		SEALING PLATE (HEAT EXCH. TOP	2P253875-1		1	
F14		5004117		DRIP PROOF COVER	2P253876-1		1	
F15		5004118		SHIELD PLATE ASSY. (CONNECTO	3P256763-1		1	
F16		5004119		SERVICE COVER ASSY.	3P256768-1		1	

F17		5004120	AUXILIARY PLATE (PROTECTIVE G	4P256234-1		1
F18		121650J	GROUNDING TERMINAL	HA4113-04-16	M4X 16	16
K1			OPERATION MANUAL	3P255639-1		1
K2	A	5004121	REMOTE CONTROLLER ASSY.	2P253590-1	ARC466A1	1
K2-1			LID/ REMOTE CONTROLLER	3P260750-1		1
K3		5004122	HOLDER/ REMOTE CONTROLLER	2P256952-1		1
K4			BATTERY KIT	4PA35167-2		1
K5			SCREW KIT	3SB73031-39		1
K7		1822429	AIR FILTER ASSY.	3P142546-4		1
K7-1		1597259	DUST COLLECTING ELEMENT FRAM	3P143551-1		2
K7-2	A	1840489	PHOTOCATALYST FILTER	4P173581-2	APATITE	2
K8		5004123	INSTALLATION PLATE ASSY.	3P262899-1		1

25/07/2023 15:52

**Note**



